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INELASTIC SHEAR BEHAVIOR OF RIGID MOMENT-RESISTING
CONNECTIONS IN CRUCIFORM STEEL REINFORCED CONCRETE
FRAMES (Part 3)

By Minoru WAKABAYASHI, Koichi MINAMI and Yasushi NISHIMURA

Synopsis

An experimental study is made to know the effect of working axial compression on the reduction
of load carrying capacity of interior beam-to-column connection in steel reinforced concrete frames.
Experimental variable is the ratio of applied axial compression to the ultimate compressive strength.

Main discussion is concentrated on the shear strength, failure mechanism, strain history of web
panel and flange portion and hysteretic characteristics involved in the large deformation range under
monotonic and repeated loading. It is concluded that the load carrying capacity of beam-to-column
connection that is supposed to fail in shear is hardly affected by magnitude of axial compression
on column.
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Table 1 CFHEXNHRREDOEBRRI® & KUBRBHROBRERERT .

Table 1. Test program.

Test program
. Column| Beam | Steel | Panel . Applied axial
Specimen® | cection | section By/B portion | thick- [ Reinforcement load
BcXD.| ByX Dy ¢ | section ness .
Vo Gt | (| Column Beam | /200 | )
I | H-200 4-9¢ | 4—9¢ |
I-B6MON 1250x 250150250, 0.6 | x80x9 6 64 ] | 64 |0 0
X25 ) 100@ | 100@ f\
1-B6M2N ” 4 4 ‘ 7 7 4 7 { 0.2 56,2
I-B6MAN | 7 ” Y Y v ” # | 04 | 179
I-B6RON v ” 4 4 4 4 Vi 0 0
| | ) !
1-B6R2N 3 v oy v 7 7 l 0.2 56.5
N i | |
1-B6R4N V4 /A4 vy 7 i n ‘i 0.4 { 119.1
I | |
* The meaning of the name of specimens is as follows.
‘ — —w —[ 7 Interior beam-column joint
|  ——————[B:SRC frame specimen
Ll !‘j ['] [:LII—JD |:The ratio of applied axial load V to ultimate compressive strength Vo
‘ N/Ny=0, 0.2, 0.4

o [M : Monotonic loading
R : Repeated loading
- [The ratio of beam width B to column width B..
By/B.=0.6
® Ny DEEIR No=Asefoy+ Avruoyt+ Aresoy+ Ao Fe ICX > TR DM, 722U Afy Auy Ar BE
U A BERNFNTS VY, 927, FEBELICa 7)) — POBERERL, rop woy BLU roy
BENENT 5 VOM, V2 7MBIUEBBOBRISHEZ S/ £ ka7 ) - FOEFRBRIZR

‘?.0
b EhORERK [-BEMON 25 k0¥ I-BERON ZBEH® T~ S/ Bk 1-B6M LU I-B6R I
Y2 D TH B 0% REERIH L FRINCH 5 1D HBDIDITR L T2o
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= 7783 VEZ 6mm Th b,
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HANERIE R, FEMESER 6mm QRS 100mm RYFE TR ST 30513 0 HEAIRICITE
FHTHE,
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Fig. 1. Specimen and cross sections.
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Table 2. Mechanical properties of materials.

Materials
Specimen Concrete Steel bar Steel
1’} Ft !F/F ¢ Oy Omax € ]L r ay ;nax ! T‘i
(kg/em?) | THTe (t/cm?) v (t/cm?) | "
l | 6 | 2.38] 3.60/0.308| 6 | 3.12| 4.26/0.309
I-BSMON | 192 | 17.7 ; 0.092 9 | 3.50 4.700.250
: i 9 3.05| 4.8 0.275 | 25 | 2.6l | 4.72]0.319
i i 6 | 2.23] 3.57]0.202 | ! i
I-B6M2N } 208 } 20.4 \vogs | | 560 | 5120310 ” ; ” } ” | ”
T I [ [ ] '
1-B6M4AN 2301 18.6 0.081 | # VR | VR 5 Yy i y l ”
| ) | | |
1 | [i T ~ [ [
] | i {6 | 238 3600308 |
1-B6RON %4]ms]aw6%9 | 5.05| 488|027 ”i . | Y Y
| T 16 | 2.23] 3.57]0.292 ; ‘
] ; , . ,
I-B6R2N | zost 17.4 [ o.os4f o | 369! 512030 7 ! p: J 7 p
‘ I
1-B6RAN 233| 18.7[(1080‘ . v vy 5 Yy Y
! i 1 . I L_

Note  #.: Maximum compressive strength
Fy: Splitting tensile strength
oyt Yield stress
omer: Maximum tensile strength
€,: Maximum elongation

TirtEbhi,

AV MIEBRLLS Y PV b, @EHIE L2mm DTO)IE, HEHEZ S5mm Pk, 10mm £f
FTONPRMSER SN 227 ) — FaKker v M W/C=0.69, ERFAALL C:5:6=1:1.97:2.75,
25 v 2lem & Lz,

ay ) — FREHEHNEICERE SN MRARNICITERSN, a7 ) — MTREB3I~4HTRAL,
EREMA E TERBESEINI,

Table 2 T&HRBEHICH A S ORISR T

24 REEE

Fig. 2 XU photo. 1 C#ififE2Rd, BMAKEL LT, BEHOMEBRBEZRRICK » THRS
N, »2, EMORESIUREHICRE Y 3L0u -7 24 LTHRBREZRIOL LB Tr— FErBk
UFEHRO 200ton HEY v v FVBREINTEY, HEOWHNOL LT, EEORBYEHMALFHR O
50ton MEY + v T, Fig. 1 OFRHICL » TRT &5 KHEHHHESERTE 5,

728, RBAOROAFTICHI:» TR, EHOMEBEEPRERAD 0 — FerBXUBABREAOBEY
p v FOHLH—EREZH B LT, D, COMEBMAMBEMICREL I, £, BOMOHE
EHWHHIMNERICILZ LS ICHEINI, T, EBXTRORBMAD VA EHHHRO Vv SVHE—
WAL CEEIN,

25 M ® K

BRINHEORES LT, B1IRREE K78 ORMICEE S hic 200ton fin— Fenv (BRE
20u/1) itk > TRIEZIN, —F, RHOWMBICHMINLHERBEY + v +DAHICHE S/ 20ton
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Fig. 2. Loading apparatus.

Photo. 1. Loading apparatus.
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EROREE LT, BAWMIARTIAOER (O &) & X UHHENER SEHREMS (RE 2004/
1mm) ick - THIEI N, HEINIHEAMBARINOERLD, RAMOTS v y=80/L—8/L
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Fte, BT ALOOTHRELNET 5-DICHBES LTIV 2 Y — MEK 9L v FBXUBEHO
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COBLEIRLE I ET2HDTH %,

DB LEFFORREM E LTI, BEE 2 vOHANOT AD 0.005rad. ZHAIRIEL L, &IRIEIC
BOTEA 3B D LET, BRIESEE S CRKRRE 0.05rad. FTAFLLIETEHDT
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i
-
&

I- B6MON

1-B6RON 1-B6R2N [-B6R4N

Fig. 3. Crack observation.
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Fig. 3 XU Photo. 2 [CHEME T OXRBRKO DUEINE KO MEBRIAE R T, #4lliike b
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A XD UVTEND I AIRILIL SR & &S £ U1 OB O LR IR RS ST TS O b
IRERTOUHIURBAES L, BROMAL EHIT, ThSODTEIIZRM~ &R UIES RS0+
£9 50 75k I-B6MAN, [-B6RIN OFEMATI, JEAHINOR LFICH » 20T HNAREL, g, 1-
BE6RAN T OB LI & & BICTOEGDBER L, B2 a7 ) — DL DHBI 3N,

LD NS QMR R T REENO UMM LM & 0T MIEE BT 5 &, fEMR)I75 0 OB A
EHELT, N IOTFET 2B TIEORNE {231 S 545 1-BSRAN %0 T, RO
KANT & B UFETAIULED SIS0, —RHCEMENDA & AR NS DT IS B 21T
THHD, ARBICE T OIS BERHIRDSRD SN - 7c0ORBETEL51C, 270 — +OfE
MR FHEDH & O BN - CERE B bDERDN B,

Table 3 {2, G#ICk 5 %EHEBREOMT OUEND L OIERE IO ENREREA LT,

1-B6RON [-B6R2N [-B6R4N

Photo. 2. Crack observation.
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Table 3. Test results

! Flexural cracking . I Shear strength
Diagonal .
. load 2si(#) t ngio Maximum Diagonal tension | :
Specimen creacii:g Plo:d(t) cracking load l Maximum loadﬁﬁ
max ]
Column | Beam ;‘z?ﬁ;) Qp.cr(?) [ Thocr/Fo |Qpomax () |7p-mas/Fe
I-B6MON 2.00 2.00 4,23 6. 85 45.9 0.546 ' 74.4 0. 886
I-B6M2N 3.50 3,50 . 4.50 6. 98 48.9 0,537 75.8 0. 833
i
1-B6M4N ‘ 6. 12 2,00 3.94 7.57 42,8 0. 425 82.2 0.817
LB6RON | 428 | 4.00 | 4.28 7.03 | 465 | 0.454 | 76.3 | 0.745
2.30)%| (3.43) | (3.86) | (7.06) | (41.9) | (0.409) | (76.7) | (0.749)
|
I-B6R2N 4,66 2.00 3.50 6,91 38,0 0,418 75.0 0.824
08 | (0.8n | @15 | (7.02) | (45.1) | (0.496) = (76.2) | (0.837)
1-B6R4N 5. 45 4,32 4.38 1 6. 71 47.6 0, 467 72.9 | 0.715
- 3.00) | (2.50) | (4.50) | (7.03 48,9) | (0.480) | (76.3) | (0.748
i i

* Negative loading

32 ERHER

Fig. 4 KA OED SR b BiBEFE O BERMBETR T, MEMRWE,, R EA
ANVDRABOTS v 2T BF0OB XUVHRZNWZNFABNOCENTES KCRRTELZRYT

HRBEKE S 2 OEWHRICIIAETAHRBEZINTOY, ERBEABKE S EIBERAHIORRT
BEMIINS 185, 1335, -BOMAN TRIBAR LS TEEBHIRRIDTHUEBOATR LB B LR
MDD 5.

Fig. 5 KM OMM oKD bl ViR Ll OWEEHMRE RS MMIWE, H8IEs

120-P(t)
80+ v ~_1-B6M4N

“N-B6MON 1-B6M2N
40 o Diagonal tension

cracking load
v Maximum load
. r (r'ctd.)
0 001 003 005

Fig. 4. Load-shear strain relationships.
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Fig. 5. Hysteresis loops.

A NDRHAROT B y BZRT

I-B6RON, I-B6R2N OEEHBIIR Y v 7AaT ¥ S FEO BRERT. T4bDL, £oRiz=av 7
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1-B6RON [-B6R2N i~-B6R4N

- T T

7=0010

$=0015 /'ﬂ, /y, ";;Z

7=0020

- First cycle
----- Third cycle
Fig. 6. Hysteresis loops in each fixed displacement amplitude.

H3205 L OEUEESEMNT R LEN-Tav s ) — tOFHLICL > ThEL D HRAITHEBE YA LD
HOBEEWERICHITT 20088 ENh 3, —7, 1-B6RIN OEBMETIE, #iE 2 AORBRADOHRIH
IORZINTOIEY, Zhid, BEOVUENICKZR Y v PREMSEHNICK > THHRHIIN 21D THAS &
ZZ oMb,

Fig. 6 |3, BREFKICOWOTERIREIGAS 0.005, 0,010, 0,015, 0.020rad. Bz DT, H1H 4 7k
S U3 A s AMEOBREMEZER Lz b DTH 30 LBOEBERMBBRICR I T 3,

Fig. 7 3, ERBKORBERREDE 1 ¥4 7 VEEOREKI)) P 2 1.0 L LIBADE2, H3BLX
VB4 Y4 g VEQBRWH Pij OIETE Pij/Pi L9470V K OBRERRLIESDOTH B, WH
DETRI, ERMNCEZBRERELASEEINT, SREREORL Y1 70 EHE2 ¥4 7 VEHTK

e
05
] } + + } K(c{ycle)
6 12 18 24 30
o5t o—o [-B6RON
| o—0 [-B6R2N
ggggéi &—A [-B6R4N
1.0

Fig. 7. Deterioration of shear capacity under repeated loading.
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1207P(t)

80

1

40
)‘y : Yield Shear Strain

F (rad))
0 001 003 005
120; P(1) 1-B6MON
1
F (rad.)
0 001 003 005
1207P(1) 1-B6M2N
sy S oy W
P F— —
= = "=

I
—-—l”
t— o
=T

7
003
1- B6M4N

Fig. 8. Load-shear strain relationships obtained from rosette gauge data
under monotonic loading.

&, 2NPBRIFEALEFT LR, ¥, ZOEMRERERETIRIZIZE LTS 20 EMIRIE S E

KON THIDETRIINE L85,
Fig. 8 0B Y = 7/ 2 VT &Nz nE v M — VDR Ok St BRSO EL i B
BRT . WHIINWE p, BEBREAWO TS v 2RT, NPOBERIY - VOMMIEERL, vy IFRE

. 2
MO B, Poy BBBY = 7757 VOBMRITEZRT . 108, BREAKOTH vy B vy® =5 1+v) e
V3

® oy OFETE, v=0.3, ¢ IHRHOFERRBRICL » THIEINIHERLD €=0.00163 & 17,
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KE-TEkDoNbDT, vRETY VI, & HEEBROTHERT. ¢ Puy B&HBY = T2
AR EE L, SI0ORRR I — ¥ ROBREFICE ESOTRDENLEDTH S0 BREBKED
PIHIAE D BN A CRERY = 7/ 3 VDAL B RBIRBROTHIGEL TN 2, I-B6MON T3,
Btk AMOTAICET B L 0T HOERRBS LNTHEOAEKT 2EENL 6N B, Thi, HBEY =
T F A HEREAGT T BICTE LI OREDORARIZ T v 7 ) — b SR VICKE CIRIEL TN B L ERTR
LT3 6DEEL N B, COEKIF [-B6M2N, I-B6MAN (<o T RICHEIN LY 1-B6MON
2 EBRICIREMTORE, B8, 37 Y — FEETORANOT HRSEE & LB L TR TRE D,

Fig. 9 REEY - 73 Mt SN n €y b - VOlDSRDEhL D& Ll O E £ B
dh#g% I-B6R2N kTS I-B6RAN® DOV TRLACDDTH B,

Fig. 10 # k¥ Fig. 11 {3 I-B6RAN® [TO0CHRE VT T/¥% VEABRD 7 5 v POERREER U

@ ! ,/;“ ’ # (rad)

<+ Positive loading
= Negative loading

///1/ ' / ¥ (rad)

@ -002 ¥ (rad) 003 /
002 /I/I/’ ///// 003
/" ,‘/
w2
=27
-80 -80
8.0;P(1)
7 /
y 25
® @ o Flrad)-003 002 A | ¥ (rad)
V// 001 002 7/ 94 002 003

I-B6R2N 1-B6R4N

Fgi. 9. Load-shear strain relationships obtained from rosette gauge data
under repeated loading.

0 B URE2BIVF IKOVTIE, W.S.G. OWBOIDICRIETE M7
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80,P(t) 8.07P(t) 801 P(t)
~200 . -200 L] -200 .
200 200 200
-80 80 -0 20,P(t)
A 8 c
o 2168 /mm
-200 *
) 0 ©°
|
e -0
l T i 80;P(1)
) -
T ;.__..__
t ~200 * €
: 200
i
<= Positive loading
<= Negative loading -8.0

Fig. 10. Relationships between load and curvature of flange elements for
specimen, I-B6R4N.

aoP) L O o)
-1000 (w0 -2000 v -1000 «w
1000 2000 1000
80
A 8
| !
! |
|
|
e ABCll e -
l + i A0y P ()
——— ——
1
| | 3000 w g
| | 700
| l
<4~ Positive loading
<= Negative loading o

Fig. 11. Relationships between load and axial strain of flange elements
for specimen, I-B6R4N.
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30 60 90 120 150 0 03 06 098 l.'Z 1;5
1-BE6MON| o——on a 8(1) l» o——n aTplfe
[-BE6M2N| o———a s o———0 a
1-B6M4N o———a a o———un a
1-B6RON e — ] a *o——= a
1-B6R2N o a o—o——a a
I-B6R4NF o——on a >—mom a

Positive | Negative
loading | loading

Diagonal tension
cracking toad

Maximum load o L]
Flezural strength a

(a) (b)

Fig. 12. Shear capacity of beam-to-column connection.

LOT, ThENHEP L% ¢ OEFEBLUWEp LWTE « OBRERT, MR, I-B6RON
REEY = T RVEEOT 5 Y VRT 5 v VBRE LTKENEZY BADE — 4 ¥ MRICHIEY 5
BAHATTH, I-BSRAN TRRIZY 75 ¥ PRBAMMICOAML, ZOEME VELEMOEAL L
LICEEIIL B, 125, RTOHROFERRBLORD 77 v v ESHHRAIMICBEBEEEET %o
WBOMEIZIZD 7 5 v U TRERRIKE D, L OLERNTH->#HISVE L o BB 3R
KB LTO 20088 EN5, LALEAS, 75 v U TR, I-B6RON TRRY 77 Y LRKEH
2T A, I-B6RAN T, D HOOFARBIBMCIIERRT, < DBELERE L SIKERVTHOS
MER LT 30888 IN5,

4, BEEMARIOEANEE(CHT SR

Fig. 12(a) REB L DRD SN ERBREKOFBNOVENHWESL XU RAWEL EAH/ A vOEA
s P Itk - TRLEDDTH 2, HhoO, @RI HNmE, (L1 HI3 B AWEERT .
Ffo, AFREHER X - TRD SN EHOMTREZHET A NVOBRIIKL > TRULIODTSH %o

Fig. 12(b) REAE AL LTHIEE 75 v VEOMTHRE N HBEEL, CORMC HAMET
DRI LTS L EZ B AOEEEAMISHE » 237 ) — FOERRS £ TERTLUE
1 s/ Fe %R LIbDTHB, Tabled LgHERD &
BEU 5l F 2RT, r+1. T 807P(t)

SEHOUENG L CBRATER & b hicmBRIC ?% W
ol Fe 1ZFIF—EEER LTV S0

MEHOUENEOBRA, ERHENE= 7Y - bR
NMTHET BREHNERD I EHREEOOT, BHME
A 28RN0 0ENHERENEE L SIKHEKRT S
BT CHLBEAERTIRZORNERIB ONE T,
zhi Fig 13 wRd#ica v 2 ) — MICfEHT 3 D

|

e /

WEFEDEL L /NIVBTZOHRBHNTE D -2000 (M)
TERKBHDEELOND, 1B, TOLLI}, FIED 1000
Bic, SEEHDCEINERMME R E OIS T HEISMER Fig. 13. Strain distribution for specimen,

A STRERKESEFRALTH -2 EDS 1.B6M2N.

o ~ . x (2—g)
v gamarosligg 013 0-(7 )P icko TR bk, £ o T I D MHTRHOB
SR, SRV VELHEEETH 5,
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bFEIN B,

2%, Fig. 13 {3 I-BSM2N Lo\ T, @NEERzEEL L, #OENKO2 Y7 ) - PEBLUS
BH® OBMHEHEOVTAIHO—PERLIL DD TH 5. HPO—S@RIBE, EEHGBLV v
20 = bs—h & UTIER L7 B4, BHBERAERTELEXONBVTHTH S,

5. & T &

SEHEM2 V7 Y~ PRBDESEOMMIT (a) &F SAvd (b) a2 Y — R LvORIMIC
Lo THHTEEHDEEZ LN,

YT, MBIcRERINTEEL 2B 5,

(2) &Breanv HPBXU@BHR7S Y, ®ABHNIRY = 7tk - TEZENZbDEL, F7
BT 2 TR AR ABISTIRERRET 5. CORBIRED S & TOHB AL E LTOM IR
EA¥NB, L Lo Fig 14@) IRTE I, TOBAZDMICRBHMBEELRZOOT, 375
VIORHBEY 2 TR NEERI B ICDICUELN T ZEIEZCHOOHEBLNITRINT &ITIED,
FEBRTROONLEBREDL S C, Bic, 75 v YORREIR (B 71 7y 2 Tw LD HREVEA
1 (Ty-T) ST 2RD75 Y VHERHAKOLDE S,

(b) &BHav s ) — bk SBIYANCE > TRMOSKEWRERTTEDN T ADTI DS
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(a) Beam mechanism (b) Arch mechanism

Fig. 14. Beam-column joint forces and idealised mechanisms of resistance.
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Fig. 15. Shear transfer by diagonal compression strut.

— 16 —



Ewdh : HERERACTHRINIBEERG T v 7 ) — PR EAMOLAMBIRICHY 2 KRR 241

BB SN B, 1585, TETy—Tw 27 /2By deSF o, RofboDoBocos B<F. DRMIEBET 2 REM
550

6. BMITBo®

Fig. 16 3 LROZAZCESOTHE A NVOWMAER L L3 v 7 ) — b 2D WIE oL 2RINL
TRD ONFEEE A NOTHIIR Lo BRT . WEIZES N, BEENIBEALT <2V OR 3 E2MPIER
TERAKN Q TRLIEODTH B, 188, BB sl BHBROLDIEMOMIELRLIZODTH %
MY = T BIUESKHIZEBRLTHEIN TV 5, O@HIRERELRT, &, BEAW 2 LOMHHRIZ
I-B6R4AN {22V TRD SNtz b O T RREAICEK » T Fe BETENZ0 T HA—H EICERBREKOEERE
BRINBOIZTTH 20, 20ZROTHTHE2OTL DELUBHOLHEBEKICONTRU I, HEICK
> TRD ENIEAR 3V O IHHIIEF A S TR DB LUBIRND b A TRENIC X 3TWHD
HERRINLVC EIND, TOC ERBRHERERSNOINCE > THEINLBOEVIFRDOE
BHEREBHIET B, —F, HEEEZERMBEEIEBEUTNSDOEMHE NI, ThiZgkE 2 v OH
HOFBEIL BN THEY = 7/ SANVBEDO7 7 v VL 3BHE LTOMELFER LTI ELELEHD
EELLND,

1. & £
B OER#SIEERE L 6 ko TEHSEHH 2 v 7 ) — MERDEAMORRES L UL 0E LEHE

300rN(t)

150

Positive | Negative
loading | loading

o [ ]

-150L

Fig. 16. N-Q interaction curves.
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